W% 5 AEQA20200217001-03

UN38.3 iAKMEE
UN38.3 Test Summary

I RS,

Sample Information

FE A4 FR BT IRAW) R
Sample Name Li-ion Polymer Battery
R PR HIBA
Sample Type Lithium ion battery
LSS
Sample Model AE405489P

AR 2%
%M%./?& . 3.7V 5000mAh 18.5Wh
Specifications
P
Lithium Content B
7 i T
Product Mass 9249
LB ETB J5 1% Prismatic

Physical description
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Applicant Advanced Electronics Energy Limited
FAT 7 Mk J7ARAR BT A EORT X (CAEE) AERF i 6 45
i NO.6, Hua Tian Nan Road, Gao Xin Industry District, Rong Gui, Shun De,
Applicant Address Fo Shan, Guang Dong Province
il R I ARG B REUAT IR ]
Manufacturer Advanced Electronics Energy Limited
il i IR LTS ST X CREED BRI % 6 5
Manufacturer Address  NO.6, Hua Tian Nan Road, Gao Xin Industry District, Rong Gui, Shun De
Fo Shan, Guang Dong Province
T3 A HL T
Manufacturer Telephone  0757-28307929
il 7

Manufacturer Website  www.aeenergy. com
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<United Nations Recommendations on the Transport of Dangerous Goods:
Manual of Tests and Criteria> (ST/SG/AC.10/11/Rev.6/Amend.1 Section

38.3)
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Test Standard
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Reference to assembled battery testing requirements £ FLith 40 iR K B 5K
B F5E /1] Notapplication  UN38.3.3(F)  UN38.3.3(g)

4K Clause AT H Test Item A 45 R Test Results
38.3.4.1 1 BB Altitude Simulation jH it PASS
38.3.4.2 LR Thermal test Wik PASS
38.3.4.3 P2l Vibration it PASS
38.3.4.4 i Shock Wik PASS
38.3.4.5 Hhi % % External Short Circuit it PASS
38.3.4.6 fE 7 Impact -
38.3.4.6 $t & Crush ik PASS
38.3.4.7 1L J¥ 75 H Overcharge it PASS
38.3.4.8 57175 H. Forced discharge it PASS
I S 6 = I ARG R REUAT IR ]
Test Laboratory Advanced Electronics Energy Limited
IR LTS ST X CRED HERM % 6 5
S Hh hE
NO.6, Hua Tian Nan Road, Gao Xin Industry District, Rong Gui,
Laboratory Address Shun De, Fo Shan, Guang Dong Province
S R 0757-28307929
Laboratory Telephone i
S % Pk
Laboratory Website aeenergy.com
SIS A I L
Laboratory Email Liu@acenergy.com
I i AEQA20200217001
Test Report Number Q
I Ji) 2019-12-13 t
Date of performance of tests
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